
South Dakota State University South Dakota State University 

Open PRAIRIE: Open Public Research Access Institutional Open PRAIRIE: Open Public Research Access Institutional 

Repository and Information Exchange Repository and Information Exchange 

Electronic Theses and Dissertations 

1970 

Cost Evaluation of Municipal Water Hardness Reduction and Cost Evaluation of Municipal Water Hardness Reduction and 

Private Softening for the City of Brookings, South Dakota Private Softening for the City of Brookings, South Dakota 

Keith Allen Kelton 

Follow this and additional works at: https://openprairie.sdstate.edu/etd 

Recommended Citation Recommended Citation 
Kelton, Keith Allen, "Cost Evaluation of Municipal Water Hardness Reduction and Private Softening for the 
[...]
water benefits personal hygiene in that it helps to prevent skin dryness 

and irritation and leaves a natural luster to the hair after washing. 

Soft water also eliminates the formation of a soap scum that can trap 

bacteria on the skin which could cause skin irritation and illness (7) 

oo) ·n1) (13). It has been reported that once people become accustomed 

to the benefits provided by soft water they will not willingly return 

to the use of hard water. 

Disadvantages of Soft Water 

Water softened by the-ion-exchange process and the lime-soda ash 

method will contain relatively high concentrations of sodium ions. High 

sodium concentrations in water may have a detrimental effect on plant 

growth and may be harmful to people suffering from heart diseases that 

require low salt diets. 

Recent research has shown a correlation between water hardness 

and deaths from cardiovascular disease (4) (14) (15). These reports 

showed that the death rate from cardiova�cular diseases was higher in 

areas where soft water occurred naturally. It was found that this death 



10 

rate decreased approximately 10 percent with each 100 mg/1 increase in 

water hardness. By using regression analysis at the 0. 1 level it has 

been shown that the presence of calcium or magnesium (or other substances 

normally present or absent when either calcium or magnesium is present) 

is responsible for substantial reductions in the death rates from cardio-

vascular disease (4). However, since no acceptable explanation for the 

associations between water hardness and mortality has been found the 

need for a more detailed investigation of the problem exists before 

the above correlation can be accepted (15). 

Methods Used to Reduce Hardness in Domestic Water Supplies 

There are generally three ways in which domestic water supplies 

are reduced in hardness. These include: (a) the lime-soda ash process, 

(b) the ion-exchange process and (c) the use of excess soap. 

The lime-soda ash method of softening is based upon the low sol-

ubilities of calcium and magnesium compounds. With the addition of 

lime to water the calcium and magnesium compounds precipitate according 

to the following chemical equations: 

Carbonate Hardness 



Magnesium Hardness 

Mg
++ + co; 

Mg
++ 

-
+ so-

4 

(excess lime) 

+ Ca(OH) 
2 

Caco
3

+ Mg(OH)
2 

+ Ca(OH)2 
ea+++ so�+ Mg(OH)2 

The last equation indicates the formation of noncarbonate hardness 

which must be precipitated by the addition of soda ash (sodium car-

bonate). This reaction is shown in the following equation: 

11 

The softened water obtained after lime-soda ash softening is nor-

mally supersatured with Caco3. The calcium carbonate will continue to 

precipitate as scale on filters �nd in pipelines unless the water is 

stabilized. Stabilization is accomplished by passing carbon dioxide 

through the water until the pH is adjusted to approximately 8.6 (3- 356). 

The ion-exchange or zeolite method of softening relies upon the 

ability of certain resinous materials to exchange cations. These resins, 

either natural or artificial, are commonly called zeolites. Zeolites 

have a natural preference for multivalent ions because of the more 

stable compounds that can be formed with them. As a result zeolite 

resins tend to give up monovalent cations and take on divalent cations. 

In this process sodium ions are released by the zeoli te media and calcium 

and magnesium zeolite compounds are formed. The zeolite media can be re-

generated by passing a strong salt brine through the media which replaces 

the calcium and magnesium ions with sodium ions. In this way the soften-

ing system is restored and -.:nore water can be _softened. This method of 



12 

softening produces a water with practically zero hardness and with a 

high sodium content. During regeneration approximately three milligrams 

of NaCl are needed to displace each milligram of hardness (3-361 ). 

The third method of water softening is accomplished by using 

excess soap to soften the water to the point where cleaning can occur. 

This process yields a very undesirable soap scum and is very expensive 

to use. Modern synthetic detergents contain complex phosphates that 

sequester the hardness ions thereby eliminating soap scum but this 

process is also expensive. 

Lime does a much more economical job of softening than does soap. 

Bajat reported, in 1964, that one pound of lime costing one-half a cmt 

will neutralize as much hardness as 20 pounds of soap costing $3.00 (16). 

Considerations in Selecting a Water Softening Method 

There are basically four factors to consider when choosing between 

lime-soda ash hardness reduction and cation-exchange softening for a 

community water supply (17). These are: 

1. the amount and relative types of hardness present in the water, 

2. the bacteriologic and turbidimetric quality of the water, 

3. the available space for the disposal of the sludge produced 
by the lime-soda ash method, and 

4. the cost of salt, lime and soda ash. 

It was found that for municipal water hardness reduction the lime-

soda ash method offered a lower chemical cost than ion-exchange unless 



13 

75  to 90 percent of the hardness to be removed is in the form of sul­

fate compounds (18). 

If a water supply is to be softened by using the cation-exchange 

process the water must be low in turbidity, contain few bacteria and 

have little iron and manganese (l9). Turbidity tends to filter out and 

leave organic matter on the zeolite resin which will support bacterial 

growths and produce a slime layer that soon can foul the softener. 

This slime can impart undesirable tastes and odors to the water. High 

iron an.d manganese concentrations in the water will tend to cement the 

zeolite media together and reduce the softening capacity of the unit 

if washing is not performed thoroughly, Fouling of the softener leads 

to more frequent regenerations, higher salt consumption and greater 

loss of zeolite mineral. It would, therefore, be advisable to use 

water with high bacteriologic, chemical and physical qualities when 

softening by the zeolite process (19). 

Ion-exchange is used in some municipal softening plants with sat­

isfactory economical results but these plants are generally less than 

1 mgd of capacity and treat a very hard water supply (20) (21). How-

ever, most municipal softening plants use the lime-soda ash method of 

hardness reduction. Some softening plants practice a combination of 

the two softening methods. 

250156 OU h T _6 A� RS LIBRAR 



14 

Qual ity Compar ison of Water Softened by the Ion-Exchange and Lime-Soda 
Ash Processes 

Water softened by ion-exchange methods has a hardness of nearly 

zero as compared to a hardness of 85 to 100 mg/1 for water softened by 

the lime-soda ash method. Zero hardness renders the water more de-

sirable to the consumer primarily from the additional comfort it pro-

vides (1) (6) (12) (22)� 

Water with zero hardness is very seldom stable and has the ten-

dency to corrode distribution mains and household plumbing. Proper 

municipal softening eliminates the tendency of water to form scale 

deposits. Complete softening by the zeolite process removes all scale 

forming tendencies and renders the water less protective. If a water 

was corrosive before softening, it will never become less corrosive by 

zeolite softening but will probably become more corrosive by such 

treatment (23). 

Water softened by the zeolite process has a very high sodium con-

centration and therefore may be detrimental to people suffering from 

heart trouble. Also, when zeolite media is regenerated the rinse water 

carries a high concentration of dissol ved salts to the sewage treat-

ment plant that could conceivably cause operational difficulties. 

Water treated by the lime-soda ash process has several advantages 

over water softened by the zeolite process in that: the pH is higher so 

that corrosiveness and red water problems are reduced, it has more 

efficient removal of turbidity particularly if the magnesium content of 



15 

the water is high, there is a better bacteria kill, iron and manganese 

are removed, water color is improved, the suspended solids loading on 

the filters is reduced so that filtration rates may be increased, 

chlorine dosage may be reduced and the quantity of coagulating chemical 

may be reduced (24) . 

The disposal of the large amounts of lime sludge produced by lime­

soda ash softening is the greatest disadvantage of this method of soft­

ening. This problem is not new and until recently it had been handled 

by discharging the sludge to surface waters. Federal and state legis­

lation now prohibit this method of disposal and new practices must be 

devised. An estimated 1 million tons per year_ of dry lime solids are 

produced as sludge from 3, 600 municipal water treatment plant opera-

tions (25) . 

Essentially the problem of disposing of lime sludge consists of 

dewatering the sludge to the point where it can be handled easily. 

Once the sludge is dried sufficiently it can be reclaimed and the lime 

recovered or it can be transported to a land fill site for final dis­

posal. For a plant producing less than 20 tons per day of dry lime 

solids a recalcining plant is not usually economically feasible (26� 

214) . 

Many methods have been introduced to dewater lime sludge. These 

include: vacuum filtration, centrifugation, sand drying beds, pressure 

filtration, freezing, addition of polyelectrolytes and lagoons (25) . 



16 

Of these methods lagooning has proven to be the most practical solution 

for the small treatment plant. With a properly operated lagoon it is 

possible to concentrate the sludge to 50 percent solids before it is 

removed to a point of final disposal (25) . If sufficient land area is 

available for a lagoon site and the lagoon is properly operated there 

is no need to let the production of lime sludge prevent softening of 

water by the lime-soda ash method. 

·1t would seem apparent from the above comparisons that water 

produced by the lime-soda ash method would be more desirable than 

zeolite softened water if both were treated municipally. However, it 

should be determined whether municipal hardness reduction is preferable 

to home-serviced softening and home-owned softening. This can be 

determined in part by listing the advantages and the relative costs to 

the user for each softening method. 

Comparison of Municipal Water Hardness Reduction with Home Softening 

When other factors are equal, industries are frequently attracted 

to communities that are capable of providing them with reasonably soft 

water. If a town can furnish water with reduced hardness, industries 

that require soft water in their operation do not have the added expense 

of completely softening thei� water. Some of the industries that re­

quire soft water in their manufacturing processes include: the textile, 

paper, sugar, chemical, starch, glue, ice, brewing, distilling, canning, 

tanning, laundering and packing industries (22). 



17 

Monetary saving for a city can be obtained when water with reduced 

hardness is pumped through the distribution mains rather than hard or 

completely softened water. Hard waters tend to build up a hard mineral 

scale in pipelines and household plumbing. This can reduce the carrying 

capacity of the lines and can eventually completely clog them. Complete 

softening removes all existing scale forming tendencies of the water and 

renders it less protective. These two conditions tend to necessitate 

costly plumbing repairs and water main maintenance programs (23). Lime­

soda ash softening plants lend themselves to the production of an ef-

fluent that is palatable and stable, that is, · noncorrosive and non-

depositing (26 -209). 

Perhaps the greatest single benefit provided by a municipal water 

hardness reduction program is that softened water is available to those 

people who were previously unable to afford it. While it has been shown 

that soft water pays for itsel f, Olson (2) reported that in Madison, 

Wisconsin, the people who could least afford to pay for soft water 

were bearing the burden of hard water expenses. This was because they 

did not feel that they could afford to install softeners or use a home-

softening service. It was found that, in Madison, 60  percent of the 

people softened their water. It was computed that if only 40  percent 

had softened their water the money it cost them would have been suf­

ficient to soften the entire municipal water supply. 



18 

Municipally softened water benefits the people in the lower in-

come brackets more than those in the middle and upper income brackets 

{23). A survey conducted, in 1952, by the soft water service companies 

classified the percentage of their customers in the various income 

brackets as follows: 

Buying Income per Year Percent of Services 

$7, 000 27 

$2,000 to $7, 000 57 

Less than $2, 000 16 

It is readily seen from this classification that the percentage of 

people in the lower income bracket that enjoyed the benefits of soft 

water was less than the percentage of people in the higher income levels. 

With municipally softened water it would be possible for the lower in-

come group to realize the economic savings and th� personal comforts_ 

provided by soft water without the expense of individually softening 

their water. 

A review of the literature revealed many articles that compared the 

costs of municipal hardness reduction with home softening {l) (2) (5) 

(6) (7) (8) (12) (17) (27). Since these various articles were written 

over a period of years in different parts of the country and compare 

vastly different water supplies it is interesting to note that none of 

them reported home softening by itself to be less expensive than any 

other combination of softening methods. However, these papers repre sent 



a variety of conditions and are not in agreement as to the amount of 

savings that could be expected by using municipal hardness reduction. 

Most studies generally report the cost of soft water production 

Additional costs for lime-soda in cents per 1, 000 gallons produced. 

ash softening vary according to the raw water quality and the type 

of treatment already present. Construction costs of a typical plant 

where filtration of a hard surface water has been planned will be 

inc�eased about 1 5  percent when provisions for softening are included 

19 

(1). This cost percentage would necessarily be increased if filtration 

had not originally been planned. 

Chemical costs for lime-soda ash softening- have been calculated 

on the basis of 2.25 cents per 1, 000 gallons of soft water produced per 

100 mg/1 of hardness removed (1). In plants smaller than 10 mgd the 

normal labor force required in a non-softe_ning pla_nt would be adequate 

for a plant in which water hardness is to be reduced. When softening 

has been figured as an auxiliary to filtration the softening cost will 

be about three cents per 1,000 gallons per 100 mg/1 of hardness re-

duction with little variation, regardless of plant size (1). Other 

softening cost estimates ranged from 3 to 10 cents per 1, 000 gallons· of 

water softened depending upon water quality and whether filtration had 

been planned or had to be incorporated as a result of softening (6) (7) 

07) (23). 



20 

Howson (1) estimated that the average water consumer paying for 

individual softening would be able to cut his yearly water condition-

ing bill in half if municipal softening was incorporated. 

Larson (12) presented the following table of comparative softening 

costs in his study: 

Table 1. Cost Relationsh_ips for Various Softening Methods 

Softening Method 

Municipal to 85 mg/1 

Home-owned (salt cost only)* 

Home-serviced softening 

Soap 

Cost Relationships for 
Initial Hardness in mg/1 